
	  

	  

Appendix 4.1.6  Bulk Supply Agreement 
 

A Wyong Council Letter  
 B PSS Potable Water Strategy 

 

 

 

 
	   	  



Mr Wayne Williamson 
Project Director 
Solo Water 
1-19 Hill Street 
SUNSHINE BEACH OLD 4567 

Dear Mr Williamson 

Technical feasibility of potable water suppiV to Catherine Hill Bay 

LD/Luke Drury 
Our Ref D0328644 

24 June 2013 

As discussed at Council's offices on 27 February 2013, Council's Water and Sewerage staff 
have assessed the proposal to supply bulk potable water to Catherine Hill Bay Water Utility 
Pty Ltd for the purposes of supplying approximately 650 residential dwellings at Catherine 
Hill Bay. 

The proposal is technically feasible, with a suitable connection point within the Wyong Local 
[...]
4. Soil monitoring in temporary irrigation area will identify any build up or increase in contaminants. 
5. If contaminants are detected then an investigation into the likely source will be undertaken and trade 
waste/source controls implemented.
6. If required additional treatment processes can be installed, e.g. BAC, ion exchange.

B  Unlikely   2  Minor    Low  

Recycled water Pipe breakage Potential contamination of 
surface or groundwater

C  Possible   2  Minor    Moderate   1. Flow and pressure monitoring in the temporary irrigation supply system.
2. Visual inspection to identify boggy areas or erosion etc.

B  Unlikely   2  Minor    Low  

Odour  Odour released during 
irrigation

Odour impacts on nearby 
residents

B  Unlikely   2  Minor    Low   1. Irrigation of high quality "Class A" recycled water with low BOD
2. Algae control in the wet weather storage
3. Irrigation at night time only.
4. A minimum 30 m buffer distance between the edge of the temporary irrigation areas and the closest dwelling.

A  Rare   2  Minor    Low  

Stormwater runon Stormwater running onto 
irrigation areas from 
upgradient

Water logging of irrigation area D  Likely   2  Minor    Moderate   1. Stormwater diversion drains to divert all upgradient stormwater runoff around temporary effluent irrigation 
areas.
2. Appropriate buffers to waterways, ponds, stormwater drains and SEPP14 wetlands

A  Rare   2  Minor    Low  

Percolation to 
groundwater 

Excessive percolation of 
effluent to groundwater

Contamination of groundwater C  Possible   3  Moderate    High   1. Low long term average irrigation rate of approximately 0.9 mm/day, hence low risk of groundwater 
contamination.
2. Minimal presence of groundwater within 3 metres of ground surface in geotechnical investigation.
3. Irrigation of high quality "Class A" recycled water with low nutrients.
4. MEDLI modelling indicates negligible concentrations of nutrients in deep drainage for conservative sandy soil 
profile.
5. A minimum of 600mm sandy loam topsoil cover will be provided on irrigation areas if there is potential for 
seasonal high water table.

B  Unlikely   2  Minor    Low  

Stage 1 
temporary, 
restricted access 
Irrigation System 
continued…

APPENDIX 4.3.9 Page | 5



Qualitative measures of likelihood

 Level    Descriptor  

A  Rare  

B  Unlikely  

C  Possible  

D  Likely  

E  Almost certain  

Qualitative measures of consequence or impact

 Level    Descriptor  

1  Insignificant  

Qualitative risk analysis matrix: Level of risk

1 2 3 4 5

Insignificant   Minor   Moderate   Major   Catastrophic  

A Rare    Low    Low    Low    High    High  

B Unlikely    Low    Low    Moderate    High    Very high  

C Possible    Low    Moderate    High    Very high    Very high  

D Likely    Low    Moderate    High    Very high    Very high  

E Almost certain    Low    Moderate    High    Very high    Very high  

Health — Major impact for large population  
Environment — Potentially lethal to regional ecosystem or threatened species; widespread on‐site and off‐site impacts  

Consequences

 Likelihood  

 Example Description from AGWR
 May occur only in exceptional circumstances. May occur once in 100 years  

 Could occur within 20 years or in unusual circumstances  

 Might occur or should be expected to occur within a 5‐ to 10‐year period  

From tables 2.5, 2.6 and 2.7 on Page 39 of the Australian Guidelines for Water Recycling Managing Health & Environmental Risks Phase 1  (2006)

QUALITATIVE ENVIRONMENTAL AND PUBLIC HEALTH RISK ASSESSMENT CRITERIA 
SEWERAGE

5  Catastrophic  

3  Moderate  

4  Major  

Health — Minor impact for large population  
Environment — Potentially harmful to regional ecosystem with local impacts primarily contained to on‐site  
Health — Major impact for small population  
Environment — Potentially lethal to local ecosystem; predominantly local, but potential for off‐site impacts  

2  Minor  

 Is expected to occur with a probability of multiple occurrences within a year  

 Example Description from AGWR

Insignificant impact or not detectable  

Health — Minor impact for small population  
Environment — Potentially harmful to local ecosystem with local impacts contained to site  

 Will probably occur within a 1‐to 5‐year period  

APPENDIX 4.3.9 Page | 6



	  

	  

Appendix 4.2.1  Non Potable Water 
 

A Overall PFD 
 B Non Potable PFD 

C Description of Proposed Non Potable Water Infrastructure  

 

 

 

	   	  



CATHERINE HILL BAY 
WATER UTILITY PTY LTD

PRIVATE WATER UTILITY:PROJECT:

CATHERINE HILL BAY RESIDENTIAL SUBDIVISION
MONTEFIORE STREET, CATHERINE HILL BAY

DRAWING TITLE:

PROCESS FLOW DIAGRAM
OVERALL

IPART REFERENCE:

APPENDIX 4.1.1

CLIENT:

ROSE PROPERTY 
GROUP PTY LTD

PHASE:

IPART LICENSE 
APPLICATION

CONTROL ROOM

1.2 ML 
POTABLE WATER 
+ FIRE STORAGE
(0.5ML DEDICATED 

FIRE STORAGE)

0.85 ML 
RECYCLED 

WATER 
STORAGE

WYONG 
COUNCIL 

KANANGRA 
DRIVE 

RESERVOIR

CH
EM

IC
AL

S

10 ML 
WET WEATHER 

STORAGE
PUMP ROOM

AIR 
GAP

SOLO 
WATER

WYONG 
COUNCIL

POTABLE WATER

CLASS A+ RECYCLED WATER 

MBR + UV PERMEATE

REVERSE OSMOSIS REJECT

PRESSURE SEWER

UF RETENATE

POTABLE WATER PRESSURE BOOSTER 
PUMP SET WITH VARIABLE SPEED DRIVE

NON-POTABLE WATER PRESSURE BOOSTER 
PUMP SET WITH VARIABLE SPEED DRIVE

PRESSURE SEWER NETWORK

CATHERINE HILL BAY 
DEVELOPMENT LOTS

470 ET

IRRIGATION OF 
OPEN SPACE AREAS

IRRIGATION AREA: 4.9 ha

UF RETENATE

RO REJECT

BULK POTABLE WATER TRANSFER SYSTEM
TRANSFER PIPELINE

TOTAL PIPELINE 6.3 km x DN 200 mm HDPE
4.2 km EXISTING HDPE MAIN IN NPWS/RFS CLASS 1 FIRE TRAIL
1.5 km OF NEW HDPE MAIN TO CONNECT KANANGRA DR RESERVOIR TO THE EXISTING MAIN
0.6 km OF NEW HDPE MAIN TO CONNECT THE EXISTING MAIN TO ONSITE POTABLE WATER 
STORAGE TANK (REFER TO BULK WATER MAIN LAYOUT PLAN IN APPENDIX 4.1.3)

NEW TRANSFER PUMP STATION 
LOCATED AT THE EXISTING WYONG COUNCIL KANANGRA DR RESERVOIR SITE
VARIABLE SPEED DRIVE BOOSTER PUMP SET WITH BUILT IN STANDBY CAPACITY
PEAK DESIGN FLOW 23.3 L/s

197.4 kL/day

15.8 kL/day

209.2 kL/d

MBR WASTE SLUDGE

MBR WASTE SLUDGE

4 kL/day

18
5.

7 
kL

/d

7.7 kL/day
4700 mg/L TDS 

ADD: 151.3 kL/day

ADD: 118.4 kL/day

197.4 kL/day

213.2 kL/day

OFFSITE DISPOSAL TO 
APPROVED FACILITY USING 

LICENSED WASTE TRANSPORT 
CONTRACTOR

AWTP
(WWTP Stage 2)

RECYCLED WATER
CLASS A+ 

PRODUCTION: 185.7 kL/d

MBR
(WWTP Stage 1)

PEAK CAPACITY 300 kL/day)

20
9.

2 
kL

/d

2000 m2

RO REJECT
EVAPORATION 

POND No. 1

2000 m2

RO REJECT
EVAPORATION 

POND No. 2 

MISTING SPRAYERS MISTING SPRAYERS

6.2 kL/day
5600 mg/L TDS 

OFFSITE DISPOSAL OF 
SALT RESIDUE/SURPLUS BRINE 
TO APPROVED FACILITY USING 

LICENSED WASTE CONTRACTOR

TOTAL WATER DEMAND: 
ADD: 337.1 kL/d
PDD: 987.8 kL/d
PDD FLOW: 12.5 L/s in 22 hours
FIRE FLOW: 10.0 L/s
TOTAL PEAK FLOW 22.5 L/s

PDD: 179.0 kL/day

PDD: 472.4 kL/day

500 m2 RO REJECT EVAPO-
TRANSPIRATION WETLAND. 

SALT TOLERANT 
VETIVER GRASS

LEGEND

AIR 
GAP

DRAWING NUMBER:

H10052_P01C

POTABLE
ADD: 151.3 kL/d
PDD: 179.0 kL/d
2.3 L/s IN 22 hrs

FIRE:
10 L/s

NON-POTABLE
ADD: 185.7 kL/d
PDD: 808.8 kL/d

10.2 L/s IN 22 hrs

EMERGENCY 
BACKUP

RECYCLED WATER RETICULATION NETWORK

EMERGENCY STANDBY DEISEL PUMP 
WITH AUTOMATIC CHANGEOVER

EMERGENCY STANDBY DEISEL PUMP WITH 
AUTOMATIC CHANGEOVER

POTABLE WATER RETICULATION NETWORK

DATE:
05/07/2013

PROCESS FLOW DIAGRAM 
OVERALL

IRRIGATION OF 
LANDSCAPED ROAD 

BUFFERS
IRRIGATION AREA: 3.5 ha

AVG: 39.2 kL/day
PEAK: 196.2 kL/day

AVG: 28.1 kL/day
PEAK: 140.2 kL/day

STAGE 1 
TEMPORARY 

IRRIGATION AREA
(up to 240 lots or 100 kL/day)

IRRIGATION AREA: 10.8 ha

ADD: 185.7 kL/day
PDD: 808.8 kL/day

HIGH & LOW 
DEMAND

STAGE 1 TEMPORARY IRRIGATION



UV 
INT

UF

UF FEED 
PUMP

UF 
PERMEATE 

TANK
BLEND 
TANK

UV 
FEED 

PUMP

UV
PERMEATE

RO 
BYPASS 
PUMP

» 70%

85
%

 R
EC

O
VE

RY

15
%

 R
EJ

EC
T

CHLORINE 
CONTACT TANK

0.85 ML 
RECYCLED 

WATER 
STORAGE TANK

2000 m2

RO REJECT
EVAPORATION 

POND No. 1

OFFSITE DISPOSAL OF 
SALT RESIDUE/SURPLUS BRINE 
TO APPROVED FACILITY USING 

LICENSED WASTE CONTRACTOR

500 m2 RO REJECT EVAPO-
TRANSPIRATION WETLAND. 

SALT TOLERANT 
VETIVER GRASS

WETLAND 
SUMP

2000 m2

RO REJECT
EVAPORATION 

POND No. 2 

UF 
NUETRAL-
ISATION

TANK

APPROVED NON-POTABLE WATER USES:
- TOILET FLUSHING
- LAUNDRY WASHING MACHINE COLD WATER   
(HARD PLUMBED)

- IRRIGATION OF PRIVATE LOTS
- OUTDOOR CLEANING & WASHDOWN 
(INCLUDING CAR & BIN WASHING)

ALL CUSTOMERS WILL BE REQUIRED TO ENTER INTO 
A RECYCLED WATER USE AGREEMENT WITH 
CHBWU.

INFORMATION, AWARENESS AND EDUCATION 
PACKAGES WILL BE PROVIDED TO ALL CUSTOMERS 
BY SOLO WATER ON AN ONGOING BASIS.

DOMESTIC PLUMBING CONTRACTORS RESPONSIBLE 
FOR INSTALLATION AND COMMISSIONING OF NON-
POTABLE WATER SYSTEMS ON PRIVATE PROPERTY 
TO AS 3500.

SOLO 
WATER

HOME 
OWNER/
PLUMBING 
CONTRACTOR

AIR 
GAP

POTABLE WATER TOP-UP

POTABLE WATER TOP-UP VIA THE 200 mm WATER MAIN 
FROM WYONG COUNCIL KANANGRA DRIVE RESERVOIR. 

REFER TO POTABLE WATER PFD IN APPENDIX 4.1.1.

STAGE 1:
THE NON-POTABLE WATER SUPPLY SYSTEM WILL USE 
POTABLE WATER ONLY UNTIL THE AWTP IS COMMISSIONED 
DURING STAGE 2 WHEN 240 LOTS ARE CONNECTED.

STAGE 2:
EMERGENCY TOP-UP ONLY TO SUPPLEMENT NON-POTABLE 
WATER SUPPLY SYSTEM DURING PEAK DEMAND PERIODS OR 
SYSTEM DOWNTIME.

MISTING SPRAYERS

RO FEED 
PUMP

RECIRCULATION FOR 
CHLORINE RESIDUAL

AS, SM

SM, C, A

AS

AN
TI-

SCALEN
T

A

ACID

C

CAU
STIC

Cl

CHLO
RIN

E

SM

SO
DIU

M
 

M
ETABI-

SU
LPHITE

Al

ALU
M

Cl

Cl

CCT 
FEED 
TANK

CCT 
FEED 

PUMP

C, A, Cl

N
O

N
-C

O
M

PL
IA

N
T 

RE
CY

CL
ED

 W
AT

ER

CATHERINE HILL BAY 
WATER UTILITY PTY LTD

PRIVATE WATER UTILITY:PROJECT:

CATHERINE HILL BAY RESIDENTIAL SUBDIVISION
MONTEFIORE STREET, CATHERINE HILL BAY

DRAWING TITLE:

PROCESS FLOW DIAGRAM
NON-POTABLE WATER

IPART REFERENCE:

APPENDIX 4.2.1

CLIENT:

ROSE PROPERTY 
GROUP PTY LTD

PHASE:

IPART LICENSE 
APPLICATION

PROCESS FLOW DIAGRAM 
STAGE 2 ADVANCED WATER TREATMENT PLANT

10 ML 
WET WEATHER 

STORAGE
MBR 

PERMEATE 
TANK

INFLOW FROM MBR. 
REFER TO WASTEWATER 
TREATMENT PFD, 
APPENDIX 4.3.1

UFULTRA
FILTRATION 

MEMBRANES

UF 
FEED 
TANK

MIXER

RETENATE, BACKWASH & CIP WASTE

RO 
FEED 
TANK

N
U

ET
RA

LI
SE

D 
AN

D 
RE

TU
RN

ED
 T

O
 M

BR
 

IN
LE

T 
BA

LA
N

CE
 T

AN
K

MIXER

REVERSE 
OSMOSIS 

MEMBRANES

»
30

%
UV

NON-COMPLIANT RECYCLED 
WATER DIVERTED TO WET 
WEATHER STORAGE

SOLO 
WATER

HOME 
OWNER/
PLUMBING 
CONTRACTOR

Cl, C, A

SAFETY 
SHOWER

RE
CI

RC
U

LA
TI

O
N

 F
O

LL
O

W
IN

G
 H

EA
VY

 R
AI

N
FA

LL
 W

HE
N

 T
DS

 IS
 L

O
W

RE
CI

RC
U

LA
TI

O
N

 F
O

LL
O

W
IN

G
 H

EA
VY

 R
AI

N
FA

LL
 W

HE
N

 T
DS

 IS
 L

O
W

MISTING SPRAYERS

pH

MEMBRANE INTEGRITY TEST

TRANSMEMBRANE PRESSURE

WATER LEVEL

FLOW METRE

TURBIDITY

UV INTENSITY

LS

MIT

NTU

UV 
INT

pH

P

TMP

Cl

PRESSURE

FREE CHLORINE RESIDUAL

EC ELECTRICAL CONDUCTIVITY

LEGEND
PROCESS MONITORING

SUBMERSIBLE PUMP

DRY-MOUNTED PUMP

MIXING PUMP

MOTORISED VALVE

ADVANCED WATER TREATMENT PLANT 
PROCESS TANKS

PROCESS EQUIPMENT

FM

BRACKISH WATER REVERSE OSMOSIS SKID

BUNDED CHEMICAL CONTAINERS AND DOSING PUMPS

CHEMICAL DELIVERY LINES
AS REVERSE OSMOSIS MEMBRANE ANTISCALENT

SM SODIUM METABISULPHIDE DOSING FOR DECHLORINATION
Cl SODIUM HYPOCHLORITE FOR CHLORINATION

BUNDED CHEMICAL STORAGE AREA

C SODIUM HYDROXIDE (CAUSTIC) FOR pH CORRECTION AND MEMBRANE CLEANING
A HYDROCHLORIC ACID FOR pH CORRECTION AND MEMBRANE CLEANING

PROCESS CHEMICALS

ULTRAVIOLET 
DISINFECTION

NOTES
1. PRELIMINARY PROCESS FLOW 
DIAGRAM FOR IPART APPLICATION ONLY. 
NOT FOR CONSTRUCTION
2. NOT TO SCALE. FOR WWTP SITE 
LAYOUT PLANS REFER TO APPENDIX 4.2.2.
3. SUBJECT TO MINOR CHANGES DURING 
DETAILED DESIGN

UFUF

ULTRAFILTRATION MEMBRANE SKID
NOMINAL MEMBRANE PORE SIZE 0.03 UM
INTEGRITY TESTING BY PRESSURE DECAY 
USEPA ACCREDITED MEMBRANES SUPPLIED BY X-FLOW

UV

UV

ULTRAVIOLET DISINFECTION SYSTEM
SELF CLEANING SYSTEM WITH UV INTENSITY MONITORING
NOMINAL UV DOSE OF 85 J/m2 @ UV TRANSMISSION OF 60%
USEPA ACCREDITED UV DISINFECTION SYSTEM SUPPLIED BY 
ORICA 

CHLORINE CONTACT TANK
CONTACT TANK WILL BE DESIGNED TO 
USEPA GUIDELINES TO ACHIEVE CT VALUES 
FOR THE REQUIRED LOG REMOVAL TARGETS.

MANUAL VALVE

EVAPORATION MISTING SPRAYERS

STAGE 2 WWTP – ADVANCED WATER TREATMENT PLANT AND EFFLUENT MANAGEMENT STRATEGY

- THE ADVANCED WATER TREATMENT PLANT (AWTP) WILL BE COMMISSIONED ONCE 240 LOTS HAVE CONNECTED TO THE SYSTEM.
- THE AWTP HAS A NOMINAL DESIGN CAPACITY OF 200 KL/DAY OF CLASS A+ RECYCLED WATER SUITABLE FOR SUPPLY IN THE DUAL RETICULATION SYSTEM.  
- LOG REDUCTION TARGETS FOR THE AWTP BASED ON TABLE 3.7 IN THE NATIONAL GUIDELINES FOR WATER RECYCLING (EPHC: 2006) ARE:

- BACTERIA: >5.3 LOG REDUCTION
- VIRUSES: >6.5 LOG REDUCTION
- PROTOZOAN: >5.1 LOG REDUCTION

- LOG REDUCTION TARGETS WILL BE ACHIEVED USING ULTRAFILTRATION MEMBRANES, ULTRAVIOLET DISINFECTION AND CHLORINE CONTACT TANK. ALL PROCESSES AND 
EQUIPMENT  USED TO ACHIEVE LOG REDUCTION TARGETS WILL BE ACCREDITED TO USEPA GUIDELINES AND VALIDATED ONSITE PRIOR TO COMMENCEMENT OF SUPPLY OF 
RECYCLED WATER.
- PRIOR TO COMMISSIONING AND VALIDATION OF THE AWTP DURING STAGE 2, POTABLE WATER WILL BE USED TO SUPPLY THE DUAL RETICULATION SYSTEM.
- APPROXIMATELY 30% OF AWTP FLOW IS TREATED IN A SIDE STREAM REVERSE OSMOSIS PROCESS TO REDUCE THE SALT AND NUTRIENT CONCENTRATIONS IN SUPPLIED RECYCLED 
WATER TO APPROXIMATELY:

- TOTAL DISSOLVED SOLIDS: < 500 mg/L
- TOTAL NITROGEN: < 7 mg/L
- TOTAL PHOSPHORUS: < 0.25 mg/L

- OPERATION OF THE AWTP IS FULLY AUTOMATED AND INTEGRATED WITH THE OPERATION OF THE MBR & DUAL RETICULATION SYSTEM USING THE DIRECT DIGITAL CONTROL 
SYSTEM.
- ALL ONLINE MONITORING, CONTROL AND ALARM SYSTEMS CAN BE REMOTELY ACCESSED THROUGH THE INTERNET.  ALL DATA IS LOGGED FOR REVIEW AND TROUBLE SHOOTING.
- THE AWTP IS DESIGNED TO AUTOMATICALLY SHUT DOWN IF NON-COMPLIANT RECYCLED WATER IS DETECTED THROUGH CONTINUOUS ONLINE MONITORING.
- THE NON-POTABLE WATER STORAGE TANK PROVIDES APPROXIMATELY 1-DAY STORAGE AT PEAK RECYCLED WATER DEMANDS.  THE DUAL RETICULATION SYSTEM WILL BE 
SUPPLEMENTED BY A POTABLE WATER TOP-UP DURING PERIODS OF EXTENDED PEAK DEMAND OR SYSTEM FAILURE.
- A RECYCLED WATER MANAGEMENT PLAN (RWMP) WILL BE DEVELOPED FOR THE SCHEME DURING DETAILED DESIGN.  THE RWMP WILL THE OUTLINE RISK ASSESSMENT, CRITICAL 
CONTROL POINTS, MONITORING AND VALIDATION REQUIREMENTS FOR THE SCHEME. 
- SURPLUS CLASS A+ RECYCLED WATER NOT REUSED ON PRIVATE LOTS (APPROXIMATELY 40% OR 67 KL/DAY) WILL BE MANAGED BY IRRIGATION OF 4.9 HA OF OPEN SPACE AREAS 
AND 3.5 HA OF LANDSCAPED ROAD BUFFERS

FM

FM FM

FM FM

FM

FM FM
FM

FM

FM

FM

LS
LS

LS

LS

LS
LS

LS

LS

LS

LS LS

FM
FM

P

P

P

P P

P

P
P

EC

EC

EC

Cl

Cl

Cl

Cl

ECEC

FM

NTU

NTU

pH

pH

pH

MIT

TMP

DRAWING NUMBER:

H10052_P03B

DATE:
05/07/2013

LOW 
DEMAND

HIGH 
DEMAND

FM

FM
P

EMERGENCY STANDBY 
DIESEL PUMP WITH 

AUTOMATIC CHANGEOVER

IRRIGATION OF LANDSCAPED 
ROAD BUFFERS

IRRIGATION AREA: 3.5 ha
Average flow: 28.0 kL/day

Average Irrigation rate: 0.86 mm/day

IRRIGATION OF OPEN SPACE 
AREAS

IRRIGATION AREA: 4.9 ha
Average flow:  39.2 kL/day

Average Irrigation rate: 0.86 mm/day

IRRIGATION 
CONTROL 
PANELS

FM

IRRIGATION 
CONTROL 
PANELS

FM

SOIL MOISTURE PROBE

FM

FM

FM

FM

SM

SM

UF PRE FILTER

UF PRE FILTER

WS

WS

WEATHER STATIONWS

SM



 
 
 
IPART License Application ‐ Network Operator and Retail Supplier 
Solo Water Catherine Hill Bay Water Utility 

 
 
APPENDIX 4.2.1    P a g e  | 1 

Description	of	proposed	non‐potable	water	infrastructure	

Non‐Potable 
Water 

Infrastructure 
Description 

Non‐potable 
water source 
and wastewater 
minimisation 

During Stage 1 only potable water is used to supply the non‐potable water reticulation system 
until the Advanced Water Treatment Plant (AWTP) is constructed in Stage 2.  The AWTP is 
described in further detail below. 
Stage 2 source water for the AWTP once constructed will be “Class A” Membrane Bioreactor 